1983 - 1896 HARLEY-DAVIDSON™
FLT - FLHT = FLHS - FLHR

PARTS LIST

Qty Description

] 45-Degree clamp with two 1/2” bolts and nuts

[]1 70-Degree clamp with two 1/2” bolts and nuts

[]1 U-Clamp

[]1 . Lower rear bolt-on clevis bracket, one 7/16" x 14 x 1-1/2” bolt Gr.#8,
one 7/16" x 14 x 1-3/4” bolt Gr.#8 and two flat washers and two lock

washers

[]1 - Lower front clevis plate with one 5/8 x 18 x 2-1/2 bolt. two 5/8 Gr.28
flat washer and 5/8 x 18 nyloc nut

D 1 70-Degree boss with two 1/2” bolts and nuts

L1 45-Degree boss with two 1/2” bolts and nuts

D 1 Bent strut with two clevis, two jam nuts, two 3/8” bolts and nuts, 3/4” x
4" eye bolt and nylon lock nut

11 Bent strut with two clevis, two jam nuts, two 3/8" bolts and nuts, 3/4”
4" eye bolt and nylon lock nut )

[]1 90-Degree adaptor with two 1/2” bolts and nuts

[]1 ——Bolt-on upper rear eye bracket with two 3/8" u-bolts and four 3/8" x 16

nylock nuts, four flat washers, one 5/16” y-bolt with two 9/16" x 18
nylock nuts and two flat washers

L 1D 5/8" Rod end with one 5/8 x 18 jam nut
[]1 Shock with 5/8" x 20 x 2" and 5/8” x 20 x 2-1/4” bolts
Brake line banjo bolt crush washer, quick coupler
1 Optional: Damper, 1-1/2” strut clamp 2-1/2" fork leg clamp.
[]1 Mounting Instructions, Manual and Warranty card

California Sidecar, inc.
15641 Computer Lane, Huntington Beach, CA 92648 » Tel. (714) 891-1033 o Service (714) 372-3616




UPPER FRONT - U-CLAMP §& EYE

Place on bike frame on down tube
90-degrees to the bike. Torque to 60

just in front of head
foot pounds.

s high as possible at

LOWER FRONT - CLEVIS PLATE

Remove driver's floor bo

ard on right side.
then replace floor board.

Place plate in'same location,




1993 HARLEY DAVIDSON FLT - FLHT - FLHS

UPPER REAR

Bracket on backside of frame

5/16 x 18 nylock zcmlj\\\\\u
and flat washer

metal edge for
u-bolt to fit.

Remove seat then the left and right
xﬂ painted side covers. Position bracket
3/8 x 16 nylock as shown and install u-bolts and tighten.
nut and flat washer




1993 HARLEY DAVIDSON FLT - FLHT -

Attach with the
7/16 factory bolt
You removed.

NOTE: Left side attach with
/16 x 14 x 1-3/4 gr.8 bolt, flatwasher
and Tock washer.

Right side
7/16 x 14 x 1-1/2 ar.8 bolt
flat washer and lock washer

Remove upper bolt on right side swing-
arm cap and lower bolt on left side
swingarm cap. Attach bracket to these
two points with the boTts supplied.
Then on the right side to the nut welded
to frame with the 7/16 factory bolt you




hssy M2AY Dricag

YN eao)y

ONIIYR g ey Waedal

Novs2o,)

< |P
T
M3 vas Jyopng
) -
\m LU YDE T

f.mdUn 1D Dsen

i o oo

54 e fIISyol
b AL,




